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Appendix for Test Report

FCC ID: 2ATWZ-S0
Product Name: Real-Time Multisensor
Model No: SO



Report No.: SSP25070404-5E Page 2 of 46

CONTENTS
Conducted OUEPUL POWEE (EIRP)................oo.oi ittt ettt e a e e ekt e e e s bt e e ea bt e e e a bt e e e en b et e e aab e e e eabe e e e enbb e e e aabeeesbeeeeannns 3
FreQUENCY STADIIITY .................cccueiiiii ettt e oo oottt e e e oo a ettt e e e 4 e s b ettt e o4 e s s bt et e e e e e e h e e e et e e e e e n e r e e e e e e n e r e e e e e s 7
PEAK-TO-AVEIage RALIO ..............c.ooiiiiiiiiee ettt ettt e bt e oo a et e e a bt e e ekt e e e oAb et e e oAb et e e b bt e e e hb e e e e b et e e he e e e e nbe e e abeeeeanteeeann 8
[0 LeToT 7] Y =T I TV Lo 177 Lo [ { /I PP PPPRPRR 22
= F T Lo =T [« 1= PSSP PRI 31

(010 2] 0¥ Ty Lo I=T s 1 Ty Lo K- PRSPPI 38



Report No.: SSP25070404-5E Page 3 of 46

Conducted output power (EIRP)

Band Bandwidth UL RB RB Modulation | Power | Gain EIRP EIRP EIRP Verdict
(MHz) Channel | Size | Position (dBm) (dBi) | (dBm) (mW) Limit
(mW)
Band41 5 39675 1 #0 QPSK 22.05 0.19 22.24 167.49 2000 PASS
Band41 5 39675 1 #Mid QPSK 22.02 0.19 22.21 166.34 2000 PASS
Band41 5 39675 1 #Max QPSK 2211 0.19 223 169.82 2000 PASS
Band41 5 39675 12 #0 QPSK 21.18 0.19 21.37 137.09 2000 PASS
Band41 5 39675 12 #Mid QPSK 21.18 0.19 21.37 137.09 2000 PASS
Band41 5 39675 12 #Max QPSK 21.24 0.19 21.43 139 2000 PASS
Band41 5 39675 25 #0 QPSK 21.24 0.19 21.43 139 2000 PASS
Band41 5 39675 1 #0 16QAM 21.78 0.19 21.97 157.4 2000 PASS
Band41 5 39675 1 #Mid 16QAM 21.65 0.19 21.84 152.76 2000 PASS
Band41 5 39675 1 #Max 16QAM 21.76 0.19 21.95 156.68 2000 PASS
Band41 5 39675 12 #0 16QAM 20.27 0.19 20.46 111.17 2000 PASS
Band41 5 39675 12 #Mid 16QAM 20.21 0.19 20.4 109.65 2000 PASS
Band41 5 39675 12 #Max 16QAM 20.26 0.19 20.45 110.92 2000 PASS
Band41 5 39675 25 #0 16QAM 20.32 0.19 20.51 112.46 2000 PASS
Band41 5 40620 1 #0 QPSK 23.45 0.19 23.64 231.21 2000 PASS
Band41 5 40620 1 #Mid QPSK 21.65 0.19 21.84 152.76 2000 PASS
Band41 5 40620 1 #Max QPSK 23.45 0.19 23.64 231.21 2000 PASS
Band41 5 40620 12 #0 QPSK 22.31 0.19 22.5 177.83 2000 PASS
Band41 5 40620 12 #Mid QPSK 22.4 0.19 22.59 181.55 2000 PASS
Band41 5 40620 12 #Max QPSK 223 0.19 22.49 177.42 2000 PASS
Band41 5 40620 25 #0 QPSK 22.46 0.19 22.65 184.08 2000 PASS
Band41 5 40620 1 #0 16QAM 22.7 0.19 22.89 194.54 2000 PASS
Band41 5 40620 1 #Mid 16QAM 22.93 0.19 23.12 205.12 2000 PASS
Band41 5 40620 1 #Max 16QAM 22.7 0.19 22.89 194.54 2000 PASS
Band41 5 40620 12 #0 16QAM 21.37 0.19 21.56 143.22 2000 PASS
Band41 5 40620 12 #Mid 16QAM 21.33 0.19 21.52 141.91 2000 PASS
Band41 5 40620 12 #Max 16QAM 21.41 0.19 21.6 144.54 2000 PASS
Band41 5 40620 25 #0 16QAM 21.56 0.19 21.75 149.62 2000 PASS
Band41 5 41565 1 #0 QPSK 23.62 0.19 23.81 240.44 2000 PASS
Band41 5 41565 1 #Mid QPSK 23.41 0.19 23.6 229.09 2000 PASS
Band41 5 41565 1 #Max QPSK 23.52 0.19 23.71 234.96 2000 PASS
Band41 5 41565 12 #0 QPSK 22.54 0.19 22.73 187.5 2000 PASS
Band41 5 41565 12 #Mid QPSK 22.48 0.19 22.67 184.93 2000 PASS
Band41 5 41565 12 #Max QPSK 22.46 0.19 22.65 184.08 2000 PASS
Band41 5 41565 25 #0 QPSK 22.42 0.19 22.61 182.39 2000 PASS
Band41 5 41565 1 #0 16QAM 23.11 0.19 23.3 213.8 2000 PASS
Band41 5 41565 1 #Mid 16QAM 22.93 0.19 23.12 205.12 2000 PASS
Band41 5 41565 1 #Max 16QAM 23.02 0.19 23.21 209.41 2000 PASS
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Band41 5 41565 12 #0 16QAM 21.58 0.19 21.77 150.31 2000 PASS
Band41 5 41565 12 #Mid 16QAM 21.53 0.19 21.72 148.59 2000 PASS
Band41 5 41565 12 #Max 16QAM 21.52 0.19 21.71 148.25 2000 PASS
Band41 5 41565 25 #0 16QAM 21.41 0.19 21.6 144.54 2000 PASS
Band41 10 39700 1 #0 QPSK 22.21 0.19 22.4 173.78 2000 PASS
Band41 10 39700 1 #Mid QPSK 22.16 0.19 22.35 171.79 2000 PASS
Band41 10 39700 1 #Max QPSK 22.29 0.19 22.48 177.01 2000 PASS
Band41 10 39700 25 #0 QPSK 21.33 0.19 21.52 141.91 2000 PASS
Band41 10 39700 25 #Mid QPSK 21.26 0.19 21.45 139.64 2000 PASS
Band41 10 39700 25 #Max QPSK 21.37 0.19 21.56 143.22 2000 PASS
Band41 10 39700 50 #0 QPSK 21.37 0.19 21.56 143.22 2000 PASS
Band41 10 39700 1 #0 16QAM 21.87 0.19 22.06 160.69 2000 PASS
Band41 10 39700 1 #Mid 16QAM 21.71 0.19 21.9 154.88 2000 PASS
Band41 10 39700 1 #Max 16QAM 21.87 0.19 22.06 160.69 2000 PASS
Band41 10 39700 25 #0 16QAM 20.39 0.19 20.58 114.29 2000 PASS
Band41 10 39700 25 #Mid 16QAM 20.45 0.19 20.64 115.88 2000 PASS
Band41 10 39700 25 #Max 16QAM 20.38 0.19 20.57 114.02 2000 PASS
Band41 10 40620 1 #0 QPSK 23.38 0.19 23.57 227.51 2000 PASS
Band41 10 40620 1 #Mid QPSK 23.39 0.19 23.58 228.03 2000 PASS
Band41 10 40620 1 #Max QPSK 23.54 0.19 23.73 236.05 2000 PASS
Band41 10 40620 25 #0 QPSK 22.47 0.19 22.66 184.5 2000 PASS
Band41 10 40620 25 #Mid QPSK 22.43 0.19 22.62 182.81 2000 PASS
Band41 10 40620 25 #Max QPSK 22.52 0.19 22.71 186.64 2000 PASS
Band41 10 40620 50 #0 QPSK 22.49 0.19 22.68 185.35 2000 PASS
Band41 10 40620 1 #0 16QAM 22.36 0.19 22.55 179.89 2000 PASS
Band41 10 40620 1 #Mid 16QAM 22.25 0.19 22.44 175.39 2000 PASS
Band41 10 40620 1 #Max 16QAM 22.32 0.19 22.51 178.24 2000 PASS
Band41 10 40620 25 #0 16QAM 21.54 0.19 21.73 148.94 2000 PASS
Band41 10 40620 25 #Mid 16QAM 21.38 0.19 21.57 143.55 2000 PASS
Band41 10 40620 25 #Max 16QAM 21.59 0.19 21.78 150.66 2000 PASS
Band41 10 41540 1 #0 QPSK 23.69 0.19 23.88 244 .34 2000 PASS
Band41 10 41540 1 #Mid QPSK 23.48 0.19 23.67 232.81 2000 PASS
Band41 10 41540 1 #Max QPSK 23.48 0.19 23.67 232.81 2000 PASS
Band41 10 41540 25 #0 QPSK 22.64 0.19 22.83 191.87 2000 PASS
Band41 10 41540 25 #Mid QPSK 22.57 0.19 22.76 188.8 2000 PASS
Band41 10 41540 25 #Max QPSK 22.52 0.19 22.71 186.64 2000 PASS
Band41 10 41540 50 #0 QPSK 22.59 0.19 22.78 189.67 2000 PASS
Band41 10 41540 1 #0 16QAM 22.83 0.19 23.02 200.45 2000 PASS
Band41 10 41540 1 #Mid 16QAM 22.63 0.19 22.82 191.43 2000 PASS
Band41 10 41540 1 #Max 16QAM 22.63 0.19 22.82 191.43 2000 PASS
Band41 10 41540 25 #0 16QAM 21.57 0.19 21.76 149.97 2000 PASS
Band41 10 41540 25 #Mid 16QAM 21.59 0.19 21.78 150.66 2000 PASS
Band41 10 41540 25 #Max 16QAM 21.53 0.19 21.72 148.59 2000 PASS
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Band41 15 39725 1 #0 QPSK 22.13 0.19 22.32 170.61 2000 PASS
Band41 15 39725 1 #Mid QPSK 22.09 0.19 22.28 169.04 2000 PASS
Band41 15 39725 1 #Max QPSK 21.92 0.19 22.11 162.55 2000 PASS
Band41 15 39725 36 #0 QPSK 21.26 0.19 21.45 139.64 2000 PASS
Band41 15 39725 36 #Mid QPSK 21.37 0.19 21.56 143.22 2000 PASS
Band41 15 39725 36 #Max QPSK 213 0.19 21.49 140.93 2000 PASS
Band41 15 39725 75 #0 QPSK 22.15 0.19 22.34 171.4 2000 PASS
Band41 15 39725 1 #0 16QAM 21.82 0.19 22.01 158.85 2000 PASS
Band41 15 39725 1 #Mid 16QAM 21.79 0.19 21.98 157.76 2000 PASS
Band41 15 39725 1 #Max 16QAM 21.63 0.19 21.82 152.05 2000 PASS
Band41 15 40620 1 #0 QPSK 23.28 0.19 23.47 222.33 2000 PASS
Band41 15 40620 1 #Mid QPSK 21.37 0.19 21.56 143.22 2000 PASS
Band41 15 40620 1 #Max QPSK 23.3 0.19 23.49 223.36 2000 PASS
Band41 15 40620 36 #0 QPSK 22.45 0.19 22.64 183.65 2000 PASS
Band41 15 40620 36 #Mid QPSK 22.48 0.19 22.67 184.93 2000 PASS
Band41 15 40620 36 #Max QPSK 22.47 0.19 22.66 184.5 2000 PASS
Band41 15 40620 75 #0 QPSK 23.27 0.19 23.46 221.82 2000 PASS
Band41 15 40620 1 #0 16QAM 22.16 0.19 22.35 171.79 2000 PASS
Band41 15 40620 1 #Mid 16QAM 21.53 0.19 21.72 148.59 2000 PASS
Band41 15 40620 1 #Max 16QAM 22.2 0.19 22.39 173.38 2000 PASS
Band41 15 41515 1 #0 QPSK 23.44 0.19 23.63 230.67 2000 PASS
Band41 15 41515 1 #Mid QPSK 23.45 0.19 23.64 231.21 2000 PASS
Band41 15 41515 1 #Max QPSK 23.02 0.19 23.21 209.41 2000 PASS
Band41 15 41515 36 #0 QPSK 22.5 0.19 22.69 185.78 2000 PASS
Band41 15 41515 36 #Mid QPSK 22.47 0.19 22.66 184.5 2000 PASS
Band41 15 41515 36 #Max QPSK 22.31 0.19 22.5 177.83 2000 PASS
Band41 15 41515 75 #0 QPSK 23.25 0.19 23.44 220.8 2000 PASS
Band41 15 41515 1 #0 16QAM 22.83 0.19 23.02 200.45 2000 PASS
Band41 15 41515 1 #Mid 16QAM 22.84 0.19 23.03 200.91 2000 PASS
Band41 15 41515 1 #Max 16QAM 22.41 0.19 22.6 181.97 2000 PASS
Band41 20 39750 1 #0 QPSK 22.38 0.19 22.57 180.72 2000 PASS
Band41 20 39750 1 #Mid QPSK 2213 0.19 22.32 170.61 2000 PASS
Band41 20 39750 1 #Max QPSK 2217 0.19 22.36 172.19 2000 PASS
Band41 20 39750 50 #0 QPSK 21.42 0.19 21.61 144.88 2000 PASS
Band41 20 39750 50 #Mid QPSK 21.39 0.19 21.58 143.88 2000 PASS
Band41 20 39750 50 #Max QPSK 21.28 0.19 21.47 140.28 2000 PASS
Band41 20 39750 100 #0 QPSK 22.2 0.19 22.39 173.38 2000 PASS
Band41 20 39750 1 #0 16QAM 21.73 0.19 21.92 155.6 2000 PASS
Band41 20 39750 1 #Mid 16QAM 21.51 0.19 21.7 147.91 2000 PASS
Band41 20 39750 1 #Max 16QAM 21.44 0.19 21.63 145.55 2000 PASS
Band41 20 40620 1 #0 QPSK 23.45 0.19 23.64 231.21 2000 PASS
Band41 20 40620 1 #Mid QPSK 23.48 0.19 23.67 232.81 2000 PASS
Band41 20 40620 1 #Max QPSK 23.47 0.19 23.66 232.27 2000 PASS
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Band41 20 40620 50 #0 QPSK 22.43 0.19 22.62 182.81 2000 PASS
Band41 20 40620 50 #Mid QPSK 22.49 0.19 22.68 185.35 2000 PASS
Band41 20 40620 50 #Max QPSK 22.42 0.19 22.61 182.39 2000 PASS
Band41 20 40620 100 #0 QPSK 23.51 0.19 23.7 234.42 2000 PASS
Band41 20 40620 1 #0 16QAM 22.28 0.19 22.47 176.6 2000 PASS
Band41 20 40620 1 #Mid 16QAM 22.31 0.19 225 177.83 2000 PASS
Band41 20 40620 1 #Max 16QAM 22.31 0.19 225 177.83 2000 PASS
Band41 20 41490 1 #0 QPSK 23.58 0.19 23.77 238.23 2000 PASS
Band41 20 41490 1 #Mid QPSK 23.48 0.19 23.67 232.81 2000 PASS
Band41 20 41490 1 #Max QPSK 23.01 0.19 23.2 208.93 2000 PASS
Band41 20 41490 50 #0 QPSK 22.53 0.19 22.72 187.07 2000 PASS
Band41 20 41490 50 #Mid QPSK 22.49 0.19 22.68 185.35 2000 PASS
Band41 20 41490 50 #Max QPSK 22.28 0.19 22.47 176.6 2000 PASS
Band41 20 41490 100 #0 QPSK 23.25 0.19 23.44 220.8 2000 PASS
Band41 20 41490 1 #0 16QAM 22.73 0.19 22.92 195.88 2000 PASS
Band41 20 41490 1 #Mid 16QAM 22.64 0.19 22.83 191.87 2000 PASS
Band41 20 41490 1 #Max 16QAM 222 0.19 22.39 173.38 2000 PASS

Note: EIRP = Power + Gain
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Frequency stability
Band Bandwidth UL RB RB Modulation | Result(Hz) | Result Low high Verdict
(MHz) Channel | Size | Position (ppm) Limit Limit
(ppm) (ppm)
Band41 20 39750 100 #0 QPSK -2.40 -0.001 -2.5 25 PASS
Band41 20 40620 100 #0 QPSK 0.56 0.000 -2.5 25 PASS
Band41 20 41490 100 #0 QPSK -2.22 -0.001 -2.5 25 PASS
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Peak-to-Average Ratio

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band41 5 39675 1 #0 QPSK 8.17 13 PASS
Band41 5 39675 1 #0 16QAM 8.53 13 PASS
Band41 5 40620 1 #0 QPSK 8.87 13 PASS
Band41 5 40620 1 #0 16QAM 10.47 13 PASS
Band41 5 41565 1 #0 QPSK 8.64 13 PASS
Band41 5 41565 1 #0 16QAM 10.79 13 PASS
Band41 10 39700 1 #0 QPSK 8.12 13 PASS
Band41 10 39700 1 #0 16QAM 10.08 13 PASS
Band41 10 40620 1 #0 QPSK 7.91 13 PASS
Band41 10 40620 1 #0 16QAM 9.35 13 PASS
Band41 10 41540 1 #0 QPSK 8.62 13 PASS
Band41 10 41540 1 #0 16QAM 7.48 13 PASS
Band41 15 39725 1 #0 QPSK 8.97 13 PASS
Band41 15 39725 1 #0 16QAM 11.97 13 PASS
Band41 15 40620 1 #0 QPSK 9.12 13 PASS
Band41 15 40620 1 #0 16QAM 9.49 13 PASS
Band41 15 41515 1 #0 QPSK 8.79 13 PASS
Band41 15 41515 1 #0 16QAM 9.30 13 PASS
Band41 20 39750 1 #0 QPSK 9.16 13 PASS
Band41 20 39750 1 #0 16QAM 9.72 13 PASS
Band41 20 40620 1 #0 QPSK 8.80 13 PASS
Band41 20 40620 1 #0 16QAM 9.76 13 PASS
Band41 20 41490 1 #0 QPSK 8.20 13 PASS
Band41 20 41490 1 #0 16QAM 8.69 13 PASS
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

| 509 SENSE:INT| ALTGN AUTO

RF | AC |

ot R L

07:05:46 PM Aug 28, 2025

[
Center Freq: 2.501000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.501000000 GHz :

#|FGain:Low

Average Power Gaussian

17.16 dBm
28.16 % at 0dB

5.82dB
8.58 dB
10.08 dB
001% 10.61dB
0.001% 10.75dB
0.0001 % 10.77 dB

Peak 16.59 dB
33.75dBm

10.0%
1.0%
0.1%

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

Band41 16QAM BW=10MHz Channel=39700 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Xl RL RF Q SENSE:INT| ALTGN AUTO [

07:05:56 PM Aug 28, 2025

Center Freq: 2.593000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Q AC |
Center Freq 2.593000000 GHz

#|IFGain:Low

Gaussian

Average Power

18.49 dBm
31.11 % at 0dB

5.55dB
8.06 dB
9.35adB
10.01 dB
10.07 dB

10.0%

1.0%
0.1 %
0.01 %
0.001 %
0.0001 % 10.10 dB

14.04 dB
32.53 dBm

Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band41 16QAM BW=10MHz Channel=40620 RB Size=1 Position=#0




Report No.: SSP25070404-5E Page 10 of 46

ww Keysight Spectrum Ana\yze Power Stat CCDF

[ e

RF Q AC | SENSE:INT| ALTGN AUTO [

wRL

07:06:05 PM Aug 28, 2025

Center Freq: 2.685000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2. 685000000 GHz

#|FGain:Low

Average Power

20.37 dBm
40.04 % at 0dB

452 dB
6.63 dB
7.48 dB
7.77 dB
7.84dB
7.87 dB

8.10adB
28.47 dBm

10.0%
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

Band41 16QAM BW=10MHz Channel=41540 RB Size=1 Position=#0

[ e s

aw Keysight Spectrum Ana\yzer Power Stat CCDF
w RL RF [ |

)

SENSE:INT| ALTGN AUTO [

07:06:18 PM Aug 28, 2025

Center Freq: 2.503500000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.503500000 GHz

#|IFGain:Low

Gaussian

Average Power

14.78 dBm
19.26 % at 0dB

6.38 dB
10.38 dB
11.97 dB
001% 12.62dB
0.001% 12.87dB
0.0001 % 12.90 dB

Peak 2414 dB
38.92 dBm

10.0%
1.0%
0.1 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band41 16QAM BW=15MHz Channel=39725 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

500 AC | SENSE:INT| ALTGN AUTO [

ot R L RE |

07:06:28 PM Aug 28, 2025

Center Freq: 2.583000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.593000000 GHz :

#|FGain:Low

Average Power

17.97 dBm
29.56 % at 0dB

5.76 dB
8.25dB
9.49dB
001% 10.28dB
0.001% 10.36 dB
0.0001 % 10.32 dB

Peak 12.21 dB
30.18 dBm

10.0%
1.0%
0.1%

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

Band41 16QAM BW=15MHz Channel=40620 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

Xl RL RF SENSE:INT| ALTGN AUTO [

07:06:37 PM Aug 28, 2025

Center Freq: 2.682500000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.

#|IFGain:Low

Average Power

18.64 dBm
32.57 % at 0dB

5.42dB
7.68 dB
9.30dB
9.79dB
9.84 dB
9.85dB

10.13 dB
28.77 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band41 16QAM BW=15MHz Channel=41515 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF Q AC | | SENSE:INT]

ALIGN AUTO |

07:06:49 PM Aug 28, 2025

Center Freq 2.506000000 GHz

#|FGain:Low

—p~ Trig: FreeRun
#Atten: 40 dB

Average Power

17.77 dBm
30.14 % at 0dB

5.56 dB
8.37dB
9.72dB
001% 10.35dB
0.001% 10.44dB
0.0001 % 10.45 dB

Peak 10.84 dB
28.61 dBm

10.0%
1.0%
0.1%

0.0001 %
Info BW 25.000 MHz

Center Freq: 2.506000000 GHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

% STATUS

Band41 16QAM BW=20MHz Channel=39750 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Xl RL RF | Q SENSE:INT|

ALTGN AUTO |

07:06:59 PM Aug 28, 2025

Q AC |
Center Freq 2.593000000 GHz

#|IFGain:Low

—p~ Trig: Free Run
#Atten: 40 dB

Gaussian

Average Power

18.45 dBm
31.41 % at 0dB

5.57 dB
7.89dB
9.76 dB
9.94 dB
10.11 dB

10.0%

1.0%
0.1 %
0.01 %
0.001 %
0.0001 % 10.14 dB

10.35dB
28.80 dBm

Peak

0.0001 %
Info BW 25.000 MHz

Center Freq: 2.593000000 GHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

MSG

% STATUS

Band41 16QAM BW=20MHz Channel=40620 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power Gaussian

18.87 dBm
32.30 % at 0dB

10.0% 5.47 dB
1.0% 7.83dB
0.1% 8.69dB
0.01% 8.98 dB
0001% 9.23dB
0.0001% 9.25dB

Peak 10.99 dB
29.86 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 07:07:08 PM Aug 28, 2025
Center Freq 2.680000000 GHz Center Freq: 2.680000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band41 16QAM BW=20MHz Channel=41490 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

07:05:15 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 2.498500000 GHz

0 AC |
Center Freq 2.498500000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

18.55 dBm
36.44 % at 0dB

10.0% 4.96 dB
1.0% 7.30dB
0.1 % 8.53dB
0.01 % 9.22 dB
0001% 9.45dB
0.0001% 9.51dB

Peak 9.51dB
28.06 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band41 16QAM BW=5MHz Channel=39675 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 07:05:25 PM Aug 28, 2025
Center Freq 2.593000000 GHz Center Freq: 2.583000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

17.33 dBm
25.01 % at 0dB

10.0% 6.13dB
1.0% 8.99adB
0.1% 10.47 dB
001% 11.16dB
0.001% 11.28dB
0.0001 % 11.30 dB

Peak 12.81 dB
30.14 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band41 16QAM BW=5MHz Channel=40620 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 07:05:34 PM Aug 28, 2025
Center Freq 2.687500000 GHz Center Freq: 2.687500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

16.81 dBm
23.53 % at 0dB

10.0% 6.21dB

1.0% 9.29dB

0.1 % 10.79 dB
001% 11.63dB
0.001% 11.69dB
0.0001 % 11.70 dB

Peak 13.63 dB
30.44 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band41 16QAM BW=5MHz Channel=41565 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

SENSE:INT| ALTGN AUTO [

wRL

RF [500 AC |

07:05:43 PM Aug 28, 2025

Center Freq: 2.501000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.501000000 GHz

#|FGain:Low

Average Power Gaussian
0

18.84 dBm
38.17 % at 0dB

478 dB
7.01dB
8.12dB
9.06 dB
9.83dB
9.86 dB

9.90dB
28.74 dBm

10.0%
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

Band41 QPSK BW=10MHz Channel=39700 RB Size=1 Position=#0

[ e s

aw Keysight Spectrum Ana\yzer Power Stat CCDF

w RL RF Q SENSE:INT| ALTGN AUTO [

07:05:53 PM Aug 28, 2025

Center Freq: 2.593000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.593000000 GHz

#|IFGain:Low

Average Power

Gaussian

20.20 dBm
39.76 % at 0dB

4359 dB
6.77 dB
7.91adB
8.32dB
8.39dB
8.41dB

8.63dB
28.83 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0,
0.0001 AOdB

Info BW 25.000 MHz

Radio Std: None

MSG

% STATUS

Band41 QPSK BW=10MHz Channel=40620 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Xl RL RF o AcC | SENSE:INT| ALTGN AUTO [

07:06:02 PM Aug 28, 2025

Center Freq: 2.685000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.685000000 GHz :

#|FGain:Low

Average Power

19.71 dBm
35.68 % at 0dB

4.89 dB
7.43dB
8.62dB
8.93dB
8.98dB
8.99dB

11.23 dB
30.94 dBm

10.0%
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

% STATUS

Band41 QPSK BW=10MHz Channel=41540 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Xl RL RF | Q SENSE:INT| ALTGN AUTO [

07:06:15 PM Aug 28, 2025

Center Freq: 2.503500000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Q AC |
Center Freq 2.503500000 GHz

#|IFGain:Low

Gaussian

Average Power

18.04 dBm
34.00 % at 0dB

5.09 dB
7.69dB
8.97 dB
10.45 dB
10.54 dB

10.0%

1.0%
0.1 %
0.01 %
0.001 %
0.0001 % 10.56 dB

14.03 dB
32.07 dBm

Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band41 QPSK BW=15MHz Channel=39725 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

07:06:25 PM Aug 28, 2025

) Center Freq: 2.583000000 GHz

Center Freq 2.593000000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

18.69 dBm
31.98 % at 0dB

10.0% 5.32dB
1.0% 7.83dB
0.1% 9.12dB
0.01% 9.70 dB
0001% 9.78dB
0.0001% 9.81dB

Peak 14.54 dB
33.23 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band41 QPSK BW=15MHz Channel=40620 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

07:06:34 PM Aug 28, 2025

L RE AC_| [ SENSEINT ALIGN AUTO |
Center Freq 2. Center Freq: 2.682500000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

19.23 dBm
34.50 % at 0dB

10.0% 5.05dB
1.0% 7.64dB
0.1 % 8.79dB
0.01 % 9.25dB
0001% 9.32dB
0.0001% 9.34dB

Peak 9.73dB
28.96 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band41 QPSK BW=15MHz Channel=41515 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Xl RL RF o AcC | SENSE:INT| ALTGN AUTO

07:06:46 PM Aug 28, 2025

[
Center Freq: 2.506000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.506000000 GHz

#|FGain:Low

Average Power

17.88 dBm
31.77 % at 0dB

5.33dB
7.75dB
9.16dB
001% 10.72dB
0.001% 10.92dB
0.0001 % 10.94 dB

Peak 11.79 dB
29.67 dBm

10.0%
1.0%
0.1%

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

Band41 QPSK BW=20MHz Channel=39750 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Xl RL RF Q SENSE:INT| ALTGN AUTO

07:06:56 PM Aug 28, 2025

I
Center Freq: 2.593000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Q AC |
Center Freq 2.593000000 GHz

#|IFGain:Low

Average Power

19.20 dBm
35.01 % at 0dB

5.07 dB
7.34dB
8.80dB
9.54 dB
9.64 dB
9.65dB

10.98 dB
30.18 dBm

10.0%

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band41 QPSK BW=20MHz Channel=40620 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

07:07:05 PM Aug 28, 2025

3 Center Freq: 2.680000000 GHz

Center Freq 2.680000000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

19.96 dBm
37.81 % at 0dB

10.0% 478 dB
1.0% 6.87 dB
0.1% 8.20dB
0.01% 8.70 dB
0001% 8.76dB
0.0001% 8.78dB

Peak 924 dB
29.20 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band41 QPSK BW=20MHz Channel=41490 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

07:05:12 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 2.498500000 GHz

0 AC |
Center Freq 2.498500000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

18.84 dBm
38.65 % at 0dB

10.0% 4.67 dB
1.0% 6.98 dB
0.1 % 8.17dB
0.01 % 8.77 dB
0001% 892dB
0.0001% 8.93dB

Peak 17.99 dB
36.83 dBm

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band41 QPSK BW=5MHz Channel=39675 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

07:05:22 PM Aug 28, 2025

) Center Freq: 2.583000000 GHz

Center Freq 2.593000000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

19.04 dBm
32.83 % at 0dB

10.0% 5.27 dB
1.0% 7.71dB
0.1% 8.87 dB
0.01% 9.50 dB
0001% 9.89dB
0.0001% 9.91dB

Peak 12.62 dB
31.66 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band41 QPSK BW=5MHz Channel=40620 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

07:05:31 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 2.687500000 GHz

0 AC |
Center Freq 2.687500000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

19.71 dBm
36.79 % at 0dB

10.0% 4.86 dB
1.0% 7.22dB
0.1 % 8.64dB
0.01 % 8.83dB
0001% 8.86dB
0.0001% 8.87dB

Peak 2494 dB
4465 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band41 QPSK BW=5MHz Channel=41565 RB Size=1 Position=#0
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Occupied bandwidth
Band Bandwidth UL RB RB Modulation 99% OBW -26dB EBW Verdict
(MHz) Channel Size Position (MHz) (MHz)

Band41 5 39675 25 #0 QPSK 4.521 5.443 PASS
Band41 5 39675 25 #0 16QAM 4.494 5.366 PASS
Band41 5 40620 25 #0 QPSK 4.521 5.379 PASS
Band41 5 40620 25 #0 16QAM 4.519 5.270 PASS
Band41 5 41565 25 #0 QPSK 4.522 5.425 PASS
Band41 5 41565 25 #0 16QAM 4.521 5.170 PASS
Band41 10 39700 50 #0 QPSK 8.976 10.245 PASS
Band41 10 40620 50 #0 QPSK 9.016 10.345 PASS
Band41 10 41540 50 #0 QPSK 9.011 9.983 PASS
Band41 15 39725 75 #0 QPSK 13.527 15.802 PASS
Band41 15 40620 75 #0 QPSK 13.473 15.274 PASS
Band41 15 41515 75 #0 QPSK 13.447 15.046 PASS
Band41 20 39750 100 #0 QPSK 17.942 19.815 PASS
Band41 20 40620 100 #0 QPSK 17.877 20.075 PASS
Band41 20 41490 100 #0 QPSK 17.911 20.181 PASS
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 07:07:20 PM Aug 28, 2025
Center Freq 2.498500000 GHz Center Freq: 2.498500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
10 dBidiv Ref 40.00 dBm
L

L D
IR I O B
N A Y I N I VO N N

----IE---
I I i I S N A N I\ P
“m-l----l-ﬂdm_
I N N D
I I S U N N I I A B
- - [ ]

Center 2.499 GHz
#YBW 300 kHz

Occupied Bandwidth Total Power 27.7 dBm

4.4939 MHz

Transmit Freq Error 8.285 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.366 MHz x dB -26.00 dB

I MSG % STATUS

Band41 16QAM BW=5MHz Channel=39675 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW =R
RL RF [500 ac | | SENSE:INT ALIGN AUTO | 07:07:30 PM Aug 28, 2025
Center Freq 2.593000000 GHz Center Freq: 2.593000000 GHz Radio Std: None

—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 28.5 dBm

4.5192 MHz

Transmit Freq Error 14.330 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.270 MHz x dB -26.00 dB

I MSG % STATUS

Band41 16QAM BW=5MHz Channel=40620 RB Size=25 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL RF [500 AC |

| SENSE:INT ALTGN AUTO [

07:07:39 PM Aug 28, 2025

Center Freq 2.687500000 GHz

#|FGain:Low

Ref Offset6.72 dB
Ref 40.00 dBm

Occupied Bandwidth

4.5211 MHz
-1.997 kHz
5.170 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.687500000 GHz
—p~ Trig: FreeRun Avg|Hold: 200/200
#Atten: 40 dB

#VBW 300 kHz

Total Power 28.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Span 10 MHz
Sweep 1ms

IMSG

% STATUS

Band41 16QAM BW=5MHz Channel=41565 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 AC |

| SENSE:INT ALTGN AUTO [

07:07:48 PM Aug 28, 2025

Center Freq 2.501000000 GHz

#|IFGain:Low

Ref Offset 6.64 dB
Ref 40.00 dBm

Occupied Bandwidth

8.9761 MHz
10.410 kHz
10.24 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.501000000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 28.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

% STATUS

Band41 QPSK BW=10MHz Channel=39700 RB Size=50 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL RF aC |

| 500

| SENSE:INT ALTGN AUTO [

07:07:54 PM Aug 28, 2025

Center Freq: 2.583000000 GHz

Center Freq 2.593000000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset6.7 B
Ref 40.00 dBm

#VBW 620 kHz

Total Power 29.3 dBm

Occupied Bandwidth

9.0163 MHz
16.030 kHz
10.35 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band41 QPSK BW=10MHz Channel=40620 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 AC | | SENSE:INT| ALIGN AUTO |

07:08:01 PM Aug 28, 2025

Center Freq: 2.685000000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 2.685000000 GHz

#|IFGain:Low

Ref Offset6.72 dB
Ref 40.00 dBm

#VBW 620 kHz

Total Power 29.3 dBm

Occupied Bandwidth

9.0112 MHz
6.238 kHz
9.983 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band41 QPSK BW=10MHz Channel=41540 RB Size=50 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 07:08:11 PM Aug 28, 2025
Center Freq 2.503500000 GHz Center Freq: 2.503500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 40.00 dBm

I --"ﬂl----llin--
I L /A N I N U L/
e A I [N I A i i

#VBW 910 kHz

Occupied Bandwidth Total Power 28.2 dBm
13.527 MHz

Transmit Freq Error 43.379 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.80 MHz x dB -26.00 dB

I MSG % STATUS

Band41 QPSK BW=15MHz Channel=39725 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 07:08:17 PM Aug 28, 2025
Center Freq 2.593000000 GHz Center Freq: 2.593000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB
Ref 40.00 dBm

#VBW 910 kHz

Occupied Bandwidth Total Power 29.5 dBm
13.473 MHz

Transmit Freq Error 21.525 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.27 MHz x dB -26.00 dB

I MSG % STATUS

Band41 QPSK BW=15MHz Channel=40620 RB Size=75 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL RF [500 AC |

| SENSE:INT ALTGN AUTO [

07:08:24 PM Aug 28, 2025

Center Freq 2.682500000 GHz

#|FGain:Low

Ref Offset6.72 dB
Ref 40.00 dBm

Occupied Bandwidth

13.447 MHz
35.603 kHz
15.05 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.682500000 GHz
—p~ Trig: FreeRun Avg|Hold: 200/200
#Atten: 40 dB

#VBW 910 kHz

Total Power 29.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1ms

IMSG

% STATUS

Band41 QPSK BW=15MHz Channel=41515 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 AC |

| SENSE:INT ALTGN AUTO [

07:08:33 PM Aug 28, 2025

Center Freq 2.506000000 GHz

#|IFGain:Low

Ref Offset 6.64 dB
Ref 40.00 dBm

Occupied Bandwidth

17.942 MHz
44.559 kHz
19.82 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.506000000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 1.2 MHz

Total Power 28.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

% STATUS

Band41 QPSK BW=20MHz Channel=39750 RB Size=100 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 07:08:41 PM Aug 28, 2025
Center Freq 2.593000000 GHz Center Freq: 2.583000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 B
Ref 40.00 dBm

] [ N I I I [N A R
i N I N I N
, ---HMMMMM---

_ ---.II----II_--
i --HITH L U
s MWMI!'I----I-MMW

I N N I

#VBW 1.2 MHz

Occupied Bandwidth Total Power 29.4 dBm

17.877 MHz

Transmit Freq Error 44.794 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.07 MHz x dB -26.00 dB

I MSG % STATUS

Band41 QPSK BW=20MHz Channel=40620 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 07:08:47 PM Aug 28, 2025
Center Freq 2.680000000 GHz Center Freq: 2.680000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.72 dB
Ref 40.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 29.4 dBm

17.911 MHz

Transmit Freq Error 41.399 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.18 MHz x dB -26.00 dB

I MSG % STATUS

Band41 QPSK BW=20MHz Channel=41490 RB Size=100 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 07:07:17 PM Aug 28, 2025
Center Freq 2.498500000 GHz Center Freq: 2.498500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 28.3 dBm
4.5214 MHz

Transmit Freq Error 6.845 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.443 MHz x dB -26.00 dB

I MSG % STATUS

Band41 QPSK BW=5MHz Channel=39675 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 07:07:27 PM Aug 28, 2025
Center Freq 2.593000000 GHz Center Freq: 2.593000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 29.4 dBm
4.5212 MHz

Transmit Freq Error 4.484 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.379 MHz x dB -26.00 dB

I MSG % STATUS

Band41 QPSK BW=5MHz Channel=40620 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 07:07:36 PM Aug 28, 2025
Center Freq 2.687500000 GHz Center Freq: 2.687500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.72 dB
Ref 40.00 dBm

Span 10 MHz
#/BW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 29.3 dBm

4.5222 MHz

Transmit Freq Error 3.443 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.425 MHz x dB -26.00 dB

I MSG % STATUS

Band41 QPSK BW=5MHz Channel=41565 RB Size=25 Position=#0
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Band edge
Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)

Band41 5 39675 25 #0 QPSK 2494.98 -23.06 -13 PASS
Band41 5 39675 25 #0 16QAM 2494.92 -23.66 -13 PASS
Band41 5 41565 25 #0 QPSK 2696.33 -34.73 -25 PASS
Band41 5 41565 25 #0 16QAM 2696.02 -34.80 -25 PASS
Band41 10 39700 50 #0 QPSK 2485.33 -38.94 -25 PASS
Band41 10 41540 50 #0 QPSK 2700.11 -37.33 -25 PASS
Band41 15 39725 75 #0 QPSK 2494.95 -25.00 -13 PASS
Band41 15 41515 75 #0 QPSK 2691.22 -20.91 -10 PASS
Band41 20 39750 100 #0 QPSK 2474.89 -42.56 -25 PASS
Band41 20 41490 100 #0 QPSK 2710.51 -40.50 -25 PASS
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 07:09:10 PM Aug 28, 2025
Center Freq: 2.680000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq | RBW | Frequency | Amplitude | | A Limit

-3689dBm | |-11.89dB

24& 553333 Gtz 2263 dBm | 4771d5

MSG % STATUS

Band41 16QAM BW=5MHz Channel=39675 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 07:09:23 PMAug 28, 2025
Center Freq: 2.680000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Stop 2.7 GHz

Spur | Range | Start Freq | Stop Freq G | Frequency | Amplitude | | ALimit
-- 1000 kitz 5.395dBm [ |4461B |
2te4dbm | mesas |
- _

4 2_«395[: GHz 2_6950 GHz
5 5 [26960 GHz [27000 GHz |1.000 MHz|269

MSG % STATUS

Band41 16QAM BW=5MHz Channel=41565 RB Size=25 Position=#0




Report No.: SSP25070404-5E Page 33 of 46

s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 07:09:34 PM Aug 28, 2025
Center Freq: 2.680000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq |RBW | Frequency i |AL|m|t
35 ¢ G n | |13948 |
G 2700dBm | |t400d8 |
3 _ 9733 3033dBm | 173348 |
-- 100.0 kHz -

MSG % STATUS

Band41 QPSK BW=10MHz Channel=39700 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 07:09:42 PMAug 28, 2025
Center Freq: 2.680000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude | | ALimit
-- 2000kHz [2683104167 GHz [5753dBm [ 44258 |
- 2600021667 GHz |-2485dBm | |-14858 |
- 2601026667 GHz |-2377dBm | |43778 |
4 - 2695250000 GHz|-2807dBm | [ 15078 |
700108333 GHz | -3733dBm | 123348 |

MSG % STATUS

Band41 QPSK BW=10MHz Channel=41540 RB Size=50 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 07:09:54 PM Aug 28, 2025
Center Freq: 2.680000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 30.00 dBm

Spur |Range | StartFreq | StopFreq | RBW | Frequency |Amp||tude | |AL|m|t
1 1 2 4773 GHz 24810 GHz 3 E

> -

3 5 _-_
--- -47.74dB

MSG % STATUS

Band41 QPSK BW=15MHz Channel=39725 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 07:10:01 PMAug 28, 2025
Center Freq: 2.680000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur |Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
---
-—— Cliz| 2463dBm | 146308 |
091dBm | -osid
4 |269500H |270506Hz | Gliz| 2065dBm | |1665dB |
---

MSG % STATUS

Band41 QPSK BW=15MHz Channel=41515 RB Size=75 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 07:10:12 PM Aug 28, 2025
Center Freq: 2.680000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 30.00 dBm

Spur |Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | A Limit
2404715000 GHz | 31.13dBm | |843B |
24950 GHz 24960 GHz |200.0 kHz |2495960000 GHz |-3377dBm | | 207708 |
12.4960 GHz_2.5210 GHz 12000 kHz [2.506500000 GHz|4.107dBm | 458908 |

MSG % STATUS

Band41 QPSK BW=20MHz Channel=39750 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 07:10:20 PM Aug 28, 2025
Center Freq: 2.680000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq | RBW | Frequency |Amp||tude | | ALimit
-- 2678016667 GHz[5.049dBm |  [-44.95
?_qu GHz 690141667 GHz|-2768dBm | |-17.68
3 2bCHU GHz |2.6950 GHz 691320000 GHz |-2641dBm | |
4 4 [26950GHz |27100GHz | 12695375000 GHz|-3048dBm | |-17.48
2710508333 GHz|-40.50dBm | 155008 |

MSG % STATUS

Band41 QPSK BW=20MHz Channel=41490 RB Size=100 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 07:09:02 PM Aug 28, 2025
Center Freq: 2.680000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq | RBW | Frequency | Amplitude | | A Limit

12489266667 GHz |-35.24dBm | |- 10.24dD

-- 3149 dom -

MSG % STATUS

Band41 QPSK BW=5MHz Channel=39675 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 07:09:18 PMAug 28, 2025
Center Freq: 2.680000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Stop 2.7 GHz

Spur | Range | Start Freq | Stop Freq G | Frequency |Amp|itude | | ALimit

-- 1000 kitz 3GHz[5726dBm | [4427B |
- 6 -2502dBm | 15028 |

4 - GHz| 3245dBm | (194598 00 |

MSG % STATUS

Band41 QPSK BW=5MHz Channel=41565 RB Size=25 Position=#0
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Out-of-band emissions

Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)
Band41 5 39675 25 #0 QPSK 26387.16 -35.65 -25 PASS
Band41 5 39675 25 #0 16QAM 25391.39 -35.35 -25 PASS
Band41 5 40620 25 #0 QPSK 26007.21 -35.45 -25 PASS
Band41 5 40620 25 #0 16QAM 25944.74 -33.98 -25 PASS
Band41 5 41565 25 #0 QPSK 25358.24 -35.13 -25 PASS
Band41 5 41565 25 #0 16QAM 24933.66 -35.27 -25 PASS
Band41 10 39700 50 #0 QPSK 26285.80 -34.81 -25 PASS
Band41 10 40620 50 #0 QPSK 26334.25 -35.74 -25 PASS
Band41 10 41540 50 #0 QPSK 25852.30 -35.70 -25 PASS
Band41 15 39725 75 #0 QPSK 26064.59 -35.72 -25 PASS
Band41 15 40620 75 #0 QPSK 26338.08 -35.80 -25 PASS
Band41 15 41515 75 #0 QPSK 26334.25 -35.46 -25 PASS
Band41 20 39750 100 #0 QPSK 26378.24 -35.51 -25 PASS
Band41 20 40620 100 #0 QPSK 24862.90 -35.04 -25 PASS
Band41 20 41490 100 #0 QPSK 24844 .41 -35.35 -25 PASS
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.0117072 -49.76
0.152985 52.49
799.86475 56.12
25391.3875 35.35

Band41 16QAM BW=5MHz Channel=39675 RB Size=25 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00957105 -50.54
018358125 51.62
303395 5468
25944 7375 3398

Band41 16QAM BW=5MHz Channel=40620 RB Size=25 Positio




Report No.: SSP2

Amplitude (dBm)

Amplitude (dBm)

5070404-5E

Page 40 of 46

Start9 kHz

Range

SpurFreq
(MHz)
0.010744875
0.15373125
971.26375
24933 6625

Spur Level
(dBm)
50.76
50.8
56.43
35.27

Band41 16QAM BW=5MHz Channel=41565 RB Size=25 Position=#0

Stop 26500.000 MHz

Start9 kHz

Range

SpurFreq
(MHz)
0.005200925
0.15
677.45075
26285.8

Spur Level
(dBm)
-48.85
-50.58
55.44
-34.81

Band41 QPSK BW=10MHz Channel=39 RB Size=50 Positio

Stop 26500.000 MHz
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.01185525 50.21
0.16268625 51.71
34.2195 54.99
26334.25 35.74

Band41 QPSK BW=10MHz Channel=40620 RB Size=50 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009 -49.24
0.15223875 5156
879.74425 -56.55
258523 357

Band41 QPSK BW=10MHz Channel=41540 RB Size=50 Positio
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.0125532 -49.22
0.16716375 51.69
969.12975 56.53
26064.5875 3572

Band41 QPSK BW=15MHz Channel=39725 RB Size=75 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009 -48.58
0.15970125 511
857.701 -56.05
26338.075 35.8

Band41 QPSK BW=15MHz Channel=40620 RB Size=75 Positio
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009229125 -49.56
0.1574625 52.36
447.60925 -56.46
26334.25 -35.46

Band41 QPSK BW=15MHz Channel=41515 RB Size=75 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00952485 -48.29
0.1514925 5258
729.44275 -56.58
26378.2375 3551

Band41 QPSK BW Hz Channel=39750 RB Siz
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.01016325 -49.93
0.15 52.08
829.06175 56.16
24862.9 -35.04

Band41 QPSK BW=20MHz Channel=40620 RB Size=100 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009 -48.77
0.15074625 524
846.86125 55.15
24344 4125 -35.35

Band41 QPSK BW
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Amplitude (dBm)

Amplitude (dBm)

5070404-5E

Page 45 of 46

Start9 kHz

Range

SpurFreq
(MHz)
0.009215025
0.15
905.4735
26387.1625

Stop 26500.000 MHz

Spur Level
(dBm)
-49.31
-47.85
56.18
-35.65

d41 QPSK BW=5MHz Channel=39675 RB Size=25 Position=#0

Start9 kHz

Range

1 QPSK BW=5MHz C

SpurFreq
(MHz)
0.010850625
0.15970125
30.80025
26007 2125

Stop 26500.000 MHz

Spur Level
(dBm)
-48.89
5027
5438
-35.45
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Start9 kHz Stop 26

Range Start Stop SpurFreq Spur Level Limnit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})
0.009 0.15 0.01041705 47.
0.15 30 0.15
30 1000
1000 26500 1000

Band41 QPSK BW=5MHz Channel=41565 RB Size=25 Position=#0




